
Int. J. Environ. Res. Public Health 2009, 6, 1174-1209; doi:10.3390/ijerph6031174 

 
International Journal of 

Environmental Research and 
Public Health 

ISSN 1660-4601 
www.mdpi.com/journal/ijerph 

Review  

 

Indirect Potable Reuse: A Sustainable Water Supply Alternative  
 

Clemencia Rodriguez 1,*, Paul Van Buynder 2, Richard Lugg 2, Palenque Blair 3, Brian Devine 1, 

Angus Cook 1 and Philip Weinstein 1 

 

1 School of Population Health, Faculty of Medicine, Dentistry and Health Sciences, The University 

of Western Australia, 35 Stirling Hwy, (M431) Crawley WA 6009 Western Australia, Australia;  

E-Mails: Brian.Devine@uwa.edu.au (B.D.); Angus.Cook@uwa.edu.au (A.C.); 

Philip.Weinstein@uwa.edu.au (P.W.) 
[...]
water demand and/or decreasing alternative supplies. The use of IPR needs to be evaluated in 

conjunction with other potential water supply alternatives, and the potential health impacts need to be 

carefully considered before implementation. This process requires an understanding of how water 

quality and health standards can be maintained through rigorous controls and monitoring techniques, 

based on sound science and proven treatment technologies. IPR projects need to demonstrate 

effectiveness of available barriers, guarantee safety by on-line monitoring systems, process control, 

testing, and source control programs. 

No water treatment is ever without risk, including conventional drinking water treatment and 

traditional drinking water sources. Similarly, IPR as a new water source will never be a totally risk-

free practice. However, using best available technologies, risk assessment and risk management 

practices, water agencies, health regulators and other stakeholders can evaluate and mitigate the 

potential public health risks from the biological or chemical contaminants found or likely to be found 

in the recycled water. Mitigation of hazards to their acceptable risk is critical to balance public health 

protection and resources. Risk reduction below the acceptable risk will not result in significant 

reduction in risk and at the same time additional expenditure of resources will not result in significant 

advances towards increased safety.  

It is essential to maintain ongoing research in hazard mitigation and control in IPR projects, coupled 

with appropriate toxicological and epidemiological studies. The reviewed literature supports the 

practice of IPR as a reliable and safe addition to existing drinking water supplies, and it is anticipated 

that IPR will represent an essential element of sustainable urban water resources management in many 

more regions of the world in the future. 

 

Acknowledgements 

 

This research was supported by the Western Australia Sate Government through the Premier’s 

Collaborative Research Program (PCRP). The PCRP is a collaborative effort between: Department of 

Health, Department of Water, Department of Environment & Conservation, Water Corporation, The 

University of Western Australia, Curtin University of Technology, Chemistry Centre WA and National 

Measurement Institute. State government funding was provided by the Office of Science & Innovation. 

The authors thank Dr. Kathryn Linge from Curtin University for providing comments to the paper. 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1190

Appendix 

Table 1. Demonstration and full scale potable reuse projects. 

Project Place Year  Treatment Buffer Population % Blended Comments Source 

Orange 

County Water 

District 

(OCWD). 

Water Factory 

21 

California 

(USA) 

1975 - 

2004 

 

Lime clarification, 

recarbonation, 

multimedia 

filtration, granular 

activated carbon, 

filtration and 

chlorination. 

 

RO added in 1977. 

 

Advanced oxidation 

with hydrogen 

peroxide and UV 

added in 2001  

 

Aquifer Less than 2 

million 

3.2% total 

OC water 

 

 

 

 

4.8% OC 

groundwater  

 Full-scale project Water 

Factory 21 was built in 1975 

and decommissioned in 

2004. 

 First project that used 

recycled water to maintain a 

seawater intrusion barrier. 

More than half the injected 

water flows inland and 

augments potable water 

supplies. The injected water 

reaches the nearest drinking 

water bore after 2 to 3 years. 

 Addition of RO in 1977 

enabled injection of up to 

50% of recycled water.  

[28] 

OCWD  

Groundwater 

replenishment 

system (GRS) 

(Upgrade of 

the Water 

Factory 21 

plant) 

California 

(USA) 

Pilot 

plant 

from 

2004 to 

2007  

Full 

scale 

plant 

since 

2007 

MF/RO and 

advanced oxidation 

(UV and hydrogen 

peroxide)  

 

Aquifer 2.3 million 

(300,000 to 

700,000 

additional 

residents 

projected 

by 2020). 

15 - 18%  Demonstration project 

conducted before 

construction of the GRS 

plant produced 5 mgd. Full 

scale plant produce 70 mgd 

per year (10% of Orange 

County's drinking water 

supply) 

 Initially 75% of the recycled 

water injected, later 100% 

injection 

 The groundwater basin 

supplies more than half of 

the population water needs. 

[8,89] 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1191

Table 1. Cont. 

Project Place Year  Treatment Buffer Population % Blended Comments Source 

Denver 

Potable Water 

Demonstration 

Project 

Colorado 

(USA) 

1985 - 

1992 

Treatments tested 

included: high-pH 

lime clarification, 

sedimentation, 

recarbonation, 

filtration, selective 

ion exchange for 

ammonia removal, 

UV irradiation, 

activated carbon 

adsorption, RO, air 

stripping, 

ozonation, chlorine 

dioxide 

disinfection, 

ultrafiltration and 

chloramination.  

NA NA NA  The project investigated 

different options for 

alternative water supplies 

and concluded that potable 

reuse is a viable option.  

 Pilot plant used 

unchlorinated secondary 

effluent from the Denver 

Wastewater Treatment Plant. 

[22] 

West Basin 

Municipal 

Water District 

California 

(USA) 

Since 

1995 

MF/ RO UV and 

advanced oxidation 

processes 

Aquifer 950,000 10-15%  Full scale project which 

produces three types of 

tertiary treated recycled 

water for industrial and 

irrigation uses, and three 

types of RO water. Softened 

RO water for groundwater 

recharge, Pure RO water for 

low pressure boiler feed, and 

ultra-pure RO (which has a 

second pass RO) water for 

high pressure  

 Ground water recharge 

represents 22% of the total 

production. About 75% of 

the recycled water injected 

[90] 

Upper 

Occoquan 

Sewage 

Authority 

(UOSA) 

Virginia 

(USA) 

Since 

1978 

Lime clarification 

Two-stage 

recarbonation 

Flow equalization 

Sand filtration 

Granular activated 

carbon 

Ion exchange 

Post carbon 

filtration 

Chlorination 

Reservoi

r 

1.2 million 10 – 45 %

 

 Full-scale project. Supplies 

about 50% of the 

population’s water supply. 

During drought periods 

recycled water provides up 

to 90% of the reservoir 

inflow. 

 Recycled water is monitored 

by an independent water 

monitoring agency and is 

considered the most reliable 

source of water in the 

Occoquan system.  

[91] 

 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1192

Table 1. Cont. 

Project Place Year  Treatment Buffer Population % Blended Comments Source 

Montebello 

Forebay 

Groundwater 

Recharge 

Project 

California 

(USA) 

Since 

1962 

 

 

Secondary 

treatment, 

chloramination and 

injection. 

Inert media 

filtration was added 

in 1977 as an 

additional measure 

for public health 

protection to 

enhance virus 

inactivation. 

Aquifer 1.28 

million 

 

18.7% up 

to 35% 

 Full-scale project 

comprising three plants 

located in the central basin 

of Los Angeles County. 

Whittier Narrows WRP 

(built 1962) serves approx 

150,000 people. The San 

Jose Creek WRP (built in 

early 1970s) serves 1 

million and Pomona WRP 

(built in early 1970s) 

serves 130,000 people.  

 The recharged water is 

composed of recycled, 

storm and imported waters. 

Injection of up to 50% 

recycled water is 

acceptable in any given 

year providing that the 

running three year total 

does not exceed 35% of the 

recycled water. 

[19,20, 

28] 

Tampa Water 

Resource 

Recovery 

Project 

Florida 

(USA) 

1987 - 

1989 

Pre-aeration, lime 

clarification, 

recarbonation, 

gravity filtration, 

and ozone 

disinfection. 

Granular activated 

carbon, RO, and 

ultrafiltration, were 

also evaluated after 

filtration and before 

disinfection. 

Reservoi

r 

NA NA  Demonstration project to 

evaluate the treatment 

efficacy of four advanced 

water treatment processes. 

 Augmenting the reservoir 

with recycled water from 

the Howard F. Cullen 

WWTP through the Tampa 

Bypass Canal was selected 

as the optimum system. 

[7,28] 

San Diego 

Water 

Repurification 

Project 

California 

(USA) 

1981  In 1985 Several 

treatments tested 

including RO and 

granular activated 

carbon. 

Since 2002 

MF/RO, and 

advanced oxidation 

using UV light and 

hydrogen peroxide. 

Reservoi

r  

NA NA  Demonstration project 

between 1985-1999 and 

since 2002 full-scale 

project for non-potable 

reuse only due to 

community opposition. 

 Health effects study 

conducted in 1985. 

[27] 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1193

Table 1. Cont. 

Project Place Year  Treatment Buffer Population % Blended Comments Source 

Potomac 

Estuary 

Experiment

al 

Wastewater 

Treatment 

Plant 

(EEWTP) 

Washington 

D.C. (USA) 

 

1980 - 

1982 

Floculation, 

sedimentation, 

filtration, granular 

activated carbon 

adsorption and 

disinfection. 

 

Estuary NA NA  Two years demonstration 

project.  

 The EEWTP influent water 

was 50% recycled water and 

50% estuary water. 

 The EEWTP blended water 

treated with conventional 

drinking water process 

(such as: flocculation, 

sedimentation and 

disinfection) followed by 

granular activated carbon 

and chlorination. 

[7,30] 

Hueco 

Bolson 

Recharge 

Project 

Texas 

(USA) 

1985 Two-stage 

powdered activated 

carbon treatment, 

lime treatment, 

two-stage 

recarbonation, sand 

filtration, 

ozonation, GAC 

filtration, 

chlorination, and 

storage. 

Aquifer 250,000 40 – 100%  Full-scale project. 

  

[92] 

The 

Chelmer 

Augmentati

on 

Wastewater 

Reuse 

Scheme 

(Water 

2000) 

Essex 

England 

1997 MF UV  Reservoi

r 

1.7 million 8-12%  Recycled water discharged 

into the Chelmer river 

which is used to augment 

the Hanningfield reservoir. 

The reservoir storage time 

is up to 214 days 

 Monitoring of viruses and 

estrogens since 1996. 

Hormones in reservoir 

<LOD of 3 ng/L 

[81] 

[93] 

Water 

Reclamatio

n Study 

(NeWater) 

Singapore 2000 Ultrafiltration, RO, 

UV, Stability 

control and 

chlorination 

Reservoi

r 

4.4 million  Currently 

1% and 

2.5% by 

2012 

 Initially a demonstration 

plant, but has operated as a 

full-scale plant since 2002 

when adoption for 

augmentation of drinking 

water supplies was 

recommended. 

 Full-scale project with 3 

existing plants. Total 

production of 92 ML/day 

from 3 plants. The majority 

of recycled water is used 

for industry.  

[12,23] 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1194

Table 1. Cont. 

Project Place Year  Treatment Buffer Population % Blended Comments Source 

        Project supported by a well 

designed community 

education program. 

 

Goreangab 

Water 

Reclamatio

n Plant 

Windhoek 

Namibia 

1968 – 

2002 

 

 

 

 

 

 

 

 

Upgrade 

2002-

present 

Algae flotation 

Foam 

fractionation 

Chemical 

clarification 

Sand filtration 

Granular activated 

carbon 

Chlorination 

 

Pre-ozonation for 

Fe/Mn removal 

Dissolved air 

flotation 

Sand filtration 

Ozonation 

Granular activated 

carbon 

Ultrafiltration 

Chlorination 

Reservoi

r 

 4% 

 

 

25% 

 

 

 Sometimes used for direct 

potable reuse. 

[94,95] 

Torreele 

Reuse Plant 

Wulpen 

Belgium 

2002 MF/RO + UV 

disinfection  

 

Aquifer 60,000 40%  Full-scale project that 

produces between 40 to 

50% of the drinking water 

demand. The minimum 

retention time in the 

aquifer is 40 days. 

 Reported improvement in 

drinking water quality with 

lower hardness and better 

color due to decreased 

organic content.  

[11,96] 

Year: year project started; % blended: % of recycled water blended with alternate sources; Population: population served in the 

distribution area 

 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1195

Table 2. Epidemiological studies direct and indirect potable reuse projects. 

Project Aim of the study Study 

years 

Experimental Details Results Source 

Montebello 

Forebay 

Groundwater 

Recharge 

Project 

Health 

Effects 

Study No 1 

Assessment of 

health outcomes 

between the 

Montebello 

Forebay area, 

which has received 

some recycled 

water in its water 

supply with a 

control area. 

1969 - 

1980 

 Descriptive, ecological study 

of more than a million 

people. 

 Four recycled water 

exposure categories (high, 

low and two control groups), 

although the variable 

proportion of recycled water 

in the study area led to issues 

of exposure 

misclassification. 

 Three time periods 

compared: 1969-1971, 1972-

1978 and 1979-1980. 

 The study did not account for 

several confounding factor  

 The Scientific Advisory 

Panel in 1986 concluded that 

cancer outcomes were 

inconclusive due to high 

mobility of the population 

and long latent period for 

human cancers.  

 The short and long term 

effects studied included 

mortality, infectious 

diseases, adverse birth 

outcomes and cancer 

incidence. 

 An additional household 

survey in 1981 interviewed 

2523 women for information 

on reproductive outcomes 

and water consumption. 

 The population ingesting recycled 

water did not demonstrate any 

measurable adverse health effects. 

However, the Scientific Advisory 

Panel in 1986 concluded that 

cancer outcomes are inconclusive 

due to high mobility of the 

population and long latent period 

for human cancers. 

 The household survey found no 

differences on specific illnesses or 

measures of general health 

between participants living in 

high and low recycled water 

areas. No association were found 

for low birth weight, infant 

mortality or congenital 

malformations. 

 

[7,24] 



Int. J. Environ. Res. Public Health 2009, 6         

 

 

1196

Table 2. Cont. 

Montebello 

Forebay 

Groundwater 

Recharge 

Project 

Health 

Effects 

Study No 2 

 

 

Assessment of 

health outcomes 

between the 

Montebello 

Forebay areas, 

which has received 

some recycled 

water in its water 

supply for almost 

30 years, with a 

control area. 

1987 - 

1991 

 Ecological study of a 

population exposed to 

between 0 and 31% recycled 

water over a 30-years (1960-

1991). 

 Five exposure categories 

(four groups receiving 

increased percentages of 

recycled water and one 

control group) although 

variable proportion of 

recycled water in the study 

area with issues of exposure 

misclassification. 

 No evidence that recycled water 

has an adverse effect on cancer 

incidence, mortality and 

infectious disease outcomes. 

 Significantly higher incidence rate 

of liver cancer in the area with the 

highest percentage of recycled 

water was observed. However, due 

to limitations of the study and the 

lack of dose-response trend the 

authors conclude that the results 

are more likely explained by 

chance or unaccounted 

confounding variables. 

[19] 

Project Aim of the study Study 

years 

Experimental Details Results Source 

   
 Multivariate Poisson 

regression used to generate 

rate ratios. 

 The study did not account for 

many confounding factors 

  

Montebello 

Forebay 

Groundwater 

Recharge 

Project 

Reproductive 

Study 

Assessment of 

adverse health 

outcomes among 

live born infants, 

including low birth 

weight, preterm 

births, infant 

mortality and 19 

categories of birth 

defects. 

1982-

1993 

 A cohort study that extended 

the original reproductive 

outcomes conducted in 1981. 

 Exposure group allocation 

based on the average annual 

percentage of recycled water 

in water supplied by the 

systems serving the ZIP-

code. Place of residence was 

used as surrogate measure 

for exposure which may 

over-estimate or sub-estimate 

the true exposure scenario 

and no data on individual 

exposure was collected. 